

SUMMARY OF CTS TEST RESULTS
FIELD TESTING

CLIENT TECH CONTRACTORS
 PROJECT ESTATES AT ROLLING HILLS, F-1
 FIELD SAMPLE ID ON-SITE
 SOIL ADDITIVE TYPE I/II CEMENT

JOB NO 201580
 DATE 7/15/21
 BY BL

<i>ADDITIVE %</i>	<i>WATER %</i>	<i>DENSITY (dry)</i>	<i>AGE (days)</i>	<i>STRENGTH (psi)</i>
SUMMER RIDGE, STA 33+00				
2	9.2	120.1	5	224
2	9.2	120.7	5	214
2	9.2	119.7	5	207
AVERAGE:				215
VALLEY PEAK, STA 18+00				
2	9.2	120.5	7	199
2	9.2	119.6	7	218
2	9.2	120.1	7	214
AVERAGE:				210

CURING METHOD
 100° HUMIDIFIED OVEN